
MEMBRANE PLANTS IN SOUTH FLORIDA

NAGENDRA KHANAL AND STANLEY WINN
Assistant to Director and Deputy Director

Resource Planning Department
South Florida Water Management Pistrict
P.O.Box V, West Palm Beach, Florida 33402

MEMBRANE PLANTS IN SOUTH FLORIDA

Resource Planning Department

E

For Presentation at the Theory and Practice of Desalination, St. Croix,
U.S. Virgin Island, July 9-27, 1979



Desalination - A Viable Alternative in South Florida's Water Resources Planning

N. KHANAL & S. WINN

Senior Hydrogeologist and Program Manager - Water Use and Water Supply Develop-
ment Planning, South Florida water Management District, P.O. Box V, West Palm
Beach, Florida 33402.

For Presentation at the Thirteenth American Water Resources Conference, Marriott
[...]
pre-and post-treatment requirements, method of charging customers, etc.

When all these factors are put on the most comparable basis possible, and



rage s

averaged as appropriate, the price customers pay (in southwest Florida for

example) for water can be shown to be:

UTILITY TYPE DELIVERED PRICE/1000 GALLONS (1977)

Lehigh Conventional $1.51
Acres

Cape R.O. 1.61
Coral

Lee Conventional 1.86
County

Bonita Conventional 1.88
Springs

Sanibel R.O. 2.40
Island

The above comparison includes all costs for treatment,and delivery,

such as chemicals, debt retirement and energy. While energy expenses for

R.O. plants is higher (on a percentage of operating expense basis) than

for a conventional plant, its effect is not as pronounced ip terms of

delivered price.

It can be concluded that for specific desalination applications in

Florida, where source water of relatively high salt contents are the only

available basic water supply, these systems are cost competitive and

within the means of the using public.

FUTURE DESALINATION POTENTIALS IN FLORIDA

The South Florida Water Management District (as outlined in Figure 1)

contains over 40% of Florida's population and 36% of the operating

desalination plants. This District has supported the development of

desalination capabilities where the neea is evidenced. This has included

holding seminars for consultants and utility personnel so they will know

how to specify the process involved, work with system designs and keep



rage 4

track of future capabilities, materials and systems. The District in its

water use planning is also considering larger scale desalination potentials

which might be applied on a regional basis, such as those shown in Figure 4.

As Florida continues to grow rapidly and potable water supplies are

strained in coastal areas, the future potential for desalination is great.

This is true considering new water quality treatment requirements that may be

applied which will further tend to offset the energy differential between

conventional and desalination systems.



C. -

m

-

mz
Tmm

a
f2zJ

O Ac -+ N

V1 N u



0
m
N

O cn O cn to Z

O

r cn
a o
z i

C D

m n

O
m o
N

L'>
O

(11

O

ko

O
O
O
t

Z 3
aw
-I m

O
Z O

T
V
r

N

N

N

cn



M
N

N

'r
r-i

Z
O

O 
QHQ

W
a

01 O

C7
Z_

00 f-
K M
Q

~ W

r ^ N

I( Z W

QO 
d

W
I

LI) 
O

r

W

V f

Z

' M

N

Q
K 0.7 Ol O 'r N M C' t11 l0 OJ Qt
Q lO lD t0 f I n n n^ n n n n
W 01 ti 01 ONl d1 ti Q1.-1ti Q1 O1 c1 O1 -- 01
Y r-1 N e-i



FUTURE DESALINATION POSSIBILITIES

CANAL & LAKE WATER
RECLAMATION, PURIFICATION
(ALSO LOW FLOW AUGMENTATION

ULTIPLE WATER DISTRIBUTION
'STEM & DESALINATION

RECLAMATION OF WASTEWATER
THROUGH DESALINATIONT

ENERGY RECOVERY FROM
SOLID WASTE RECYCLING
FOR POWERING DESALINATION
PLANTS

PRIMARY DESALINATION
PLANT USE FOR NEW INDUSTRY
& PLANNED UNIT DEVELOPMENTS COMBINED ELECTRICAL POWER

GENERATION & DESALINATION

FIGURE 4.

krolT t
y 9



POTENTIAL FUTURE ROLES FOR LARGE-SCALE DEMINERALIZATION IN SOUTH FLORIDA

J. R. MALOY, Executive Director

South Florida Water Management District, Post Office V, West Palm Beach, Florida

33402

ABSTRACT

Future planning to assure adequate and consistent water supplies for south

Florida has progressed to the point where a range of alternative systems has now

been defined and partially evaluated. Conventional approaches to retain surface

water supplies (such as in Lake Okeechobee and the Water Conservation Areas) have

potential, as well as more advanced concepts involving demineralization, deep aquifer

storage and various degrees of wastewater reuse.
It is feasible, based on planning and demonstrations due to date (e.g. for the

Yuma desalt facility) to consider similar large scale desalting operations in south

Florida. The high water quality standards in Florida will require that the broadest

range of alternative treatment techniques be assessed to provide for maximum water
resource protection at the minimum cost.

'For example, Lake Okeechobee, the second largest freshwater lake in the U. S. is
impacted by numerous inflows which carry large amounts of nutrients such as nitrogen
and phosphorus. The reduction of these nutrients is a high priority goal of managing
south Florida's water resources in the future.

The placement of a large scale desalination plant, which has demonstrated the
capability to remove these types of nutrients, at a strategic point prior to the
water's input to Lake Okeechobee could provide a reduction potential which would
allow the various standards to be met.

In addition, multiple or dual use of water produced by such a plant could serve
surrounding agricultural areas and nearby urbanizing communities with both potable
and reduced - salt agricultural water supplies.

This concept is investigated and reported in this paper, along with other potential
considerations for larger scale applications in south Florida.

INTRODUCTION

"Water seems to be available in the wrong place, at the wrong time, and in the
wrong quality."

United Nations Report



South Florida in a sense, is a water rich area receiving 55-60 inches of rain on a

yearly average, with only a small percentage of this water consumed by man's

activities.

When the region receives the average rainfall every year, no water problems occur.

Lake Okeechobee and the conservation areas have the capability of storing surface

runoff and the backpumped water from the Everglades Agricultural Areas; and also

supplying water to the present population of the most heavily populated areas (Dade,

Broward and Palm Beach counties) for some time into the future. However, with the

increasing population and the vagaries of nature which cause periods of below average

rainfall (during the 1970-71 drought only 38 inches was recorded), the South Florida

Water Management District is undertaking the development of a water use and supply

development plan for the region to meet future fresh water requirements under a wide

variety of growth conditions.

The water use plan for the lower east coast of Florida addresses 14 alternatives

to meet the future water requirements of the region. These alternatives are:

1) Conservation'
2) Regulation
3) Wellfield Development
4) Backpumping of Storm Water
5) Forward Pumping
6) Additional Water Storage in Lake Okeechobee
7) Desalination of Brackish Water
8) Deep Aquifer Storage
9) Reuse of wastewater for non-potable uses
10) Weather Modification
11) Desalination of Sea Water
12) Additional Surface Water Storage Areas
1 Evaporation Suppression
14) Water Importation

As can be seen from the above, the alternatives that were evaluated consist of

both structural and non-structural approaches to retain surface water supplies (such

as in Lake Okeechobee, the conservation areas, and the creation of new additional

surface water storage areas), as well as more advanced concepts involving deminerali-

zation of both brackish and sea water, deep aquifer storage and various degrees of

wastewater reuse.

The remaining part of this paper is devoted to potential future role for large-

scale demineralization in south Florida.

DESALTING EXPERIENCE

Two reports (refs. 10 and 11) published by the Office of Water Research and

Technology show the amounts of desalting capacity in Florida. In the year 1975, the

report shows approximately 331 desalting plants in the U. S. with a total desalting

capacity of 68.7 MGD. By the year 1977 the plants and the desalting capacities

increased to 481 and about 100 MGD, respectively. (These figures are for plants with

capacities over 25,000 GPD.)



Table 1 below presents a few selected principal locations of U. S. desalting .

plants, numbers and capacities (MGD) for the year 1975 and 1977.

TABLE 1

Principle Locations of U. S. Desalting Plants

1975 1977

Location Number Capacity (MGD) Number Capacity (MGD)

Virgin Islands 15 15.3 16 15.32
Florida 32 11.5 47 16.83
Texas 38 8.2 54 12.88
California 54 7.5 92 16.78

The above table shows that Florida is still the largest desalt water user in the

nation, even though the average annual rainfall is in excess of 50 inches per year.

Also, it is interesting to note that more than 90 percent of the desalted water in

Florida, is used for municipal water supply purposes.

In the past, most desalt plants were built for municipal, industrial or power

plant usage and were generally 5 MGD or less. Recently, however, a number of large

desalt plants are being constructed in the U. S. and overseas, either for regional

water supply purposes (50 MGD R.O. plant in Saudi Arabia) or for water quality

improvement (108 MGD Yuma Plant in Arizona).

DESALTING TECHNOLOGY EXPERIENCE FOR WATER QUALITY IMPROVEMENT

A demonstration project report on surface water quality improvement (Rhine River)

by use of the desalt technique was published by Kuiper (ref. 9). It was reported

that the reverse osmosis technique was most promising in comparison to two other

techniques (distillation and electrodialysis) because of its ability to remove both

salts and organic pollutants (Table 2).

TABLE 2

The Removal of Pollutants from Surface Water by Means of Different Treatments

Reverse Active
Chlorination Coagulation Osmosis Carbon

Bacteria and viruses XXX XXX XXX -
Suspended matter - XXX XXX XX
Total organic carbon - XX XXX XXX
Pesticides - XX XXX XX
Inorganic salts - - XXX -
Inorganic toxic compounds - XX-XXX XXX -
Ammonia (XXX) - X -
Phenols - X XXX
Taste and odor - X XX-XXX XXX
Oil - X XXX XX
Detergents - X XXX XXX
Hydrocarbons - X-XX XXX
Chlorinated hydrocarbons - - X-XX XXX
Volatile organic acids - - X XX



TABLE 2 (Con't.) Reverse Active
Chlorination Coagulation Osmosis Carbon

Carbohydrates
Amino acids X XXX XX
Fatty acids
Proteins

XXX 90-100% removal
XX 50-90% removal
X 10-50% removal
- <10% removal

Table 3 shows the percentage removal of contaminants through combinations of

several water treatment techniques. These treatment processes can be utilized either

for surface water quality improvement or for renovation of wastewater (ref. 1).

TABLE 3

Contaminants Removal by Various Treatment Methods

Combination of treatment processes Estimated total contaminant removal (%)
COD or Phosphorus Nitrogen TDS
BOD

(1) Primary + activated sludge
(including sludge disposal) 85

(2) Primary + activated sludge +
activated carbon 97 -

(3) Primary + activated sludge +
activated carbon + lime treatment +
separate nitrification + chlorination 97 98 85 -

(4) Primary + activated sludge +
activated carbon + ion exchange +
chlorination 98* 99 76(NH 3-N)

86(NO3-N) 86
(5) Primary + activated sludge + dual

media filtration + reverse osmosis 99+* 99.7+ 95(NH 3-N) 95
75(N0 3-N)

POTENTIAL FUTURE ROLES FOR LARGE SCALE DESALT PLANTS IN SOUTH FLORIDA

Lake Okeechobee, the second largest freshwater lake totally within the United

States, is referred to as the "Liquid Heart" of south Florida. In addition to

supplying wellfield recharge to lower east coast counties and irrigation water to the

Everglades Agricultural Area (often referred to as the winter vegetable capital of

the United States) the Lake also receives return flow containing nutrients (mainly

Nitrogen and Phosphorus) from the agricultural land, as well as storm water runoff

resulting from heavy rain periods.

Figure 1 depicts the natural as well as manmade drainage basins to the Lake. The

natural basin consists of the Kissimmee River, Fisheating Creek, and Taylor Creek

and Nubbin Slough. The manmade drainage to the Lake consists of the St. Lucie,

Hillsboro, North New River and Miami Canals. These canals can convey water in and

out of the Lake depending on specific flood control or water supply situations (ref.4)



FLORIDA

I
OKEE EE

J I

DRAINAGE BASINS TO LAKE OKEECHOBEE

FIGURE 1.



Based on several studies it has been concluded that the Lake may be in an early

eutrophic condition. The three areas that contribute the highest nutrient loads to

the Lake are Taylor Creek - Nubbin Slough, the northern portion of the Everglades

Agricultural Area, and the downstream reaches of the lower basin of the Kissimmee

River (ref. 3).

Two basic "non-treatment" water management schemes have been recommended to date.

They are: 1) a combination of modified surface water management, retention systems

and various land use practices designed to keep nutrients in upland areas of the

drainage basins and therefore reduce nutrient loadings to surface waters, and 2)

reduction of backpumping from the Everglades Ag. Area (ref.3). Strategies employing

current and advanced technological capabilities need to be analyzed to provide a
range of possible alternatives for decision makers.

DESIGN OF A MULTI-PURPOSE DESALINATION PLANT FOR NUTRIENT REDUCTION OF TAYLOR CREEK -
NUBBIN SLOUGH

A preliminary conceptual design for an RO plant to remove in excess of 90% of both

total nitrogen and phosphorus has been developed to allow its comparison with other
nutrient reduction alternatives. The key hydrologic and nutrient parameters of the
Taylor Creek - Nubbin Slough area are given in the table below (ref. 4).

TABLE 4

NITROGEN

Alloc. Excess
to meet Load

Current Permis- Above
Avg. sible Permis- %
Load Loadings sible Excess

Tons Tons Tons

387 106 281 73

PHOSPHORUS

Alloc. Excess
to meet Load

Current permis- Above
Avg. sible Permis- %
Load Loadings sible Excess

Tons Tons Tons

160 22 138 86

The plant design would closely follow that of the Yuma facility wherever possible,

so as to make maximum use of the development experience at Yuma.

The basic operating mode of the plant would be to use the surface flows from

Taylor Creek - Nubbin Slough as primary source water. Product water, free of excess

nutrients could then be allowed to flow into Lake Okeechobee. Part of the product

water could also be used, depending on the time of year and specific need for
furnishing potable water supplies to the expanding urban population of the City of

Okeechobee and other rural communities to the north and east of the Lake. In

addition, part of the product water could be supplied to agricultural interests, who

are the major land users in this section of Florida.

The multiple use of product water makes the plant's long-term potential very

flexible towards future water resource applications. For example, during a dry

,Met
Month
Avg.
Flow

MGD

125



season, or period when additional water supply might be required, source water could

be taken from the Floridan aquifer which underlies the entire area. This highly

mineralized water source would be an excellent secondary supply in terms of quantity

and quality available.

Economic Considerations

Cost effectiveness is the major parameter when the various nutrient reduction

alternatives are evaluated. Rough order of magnitude costs for the conceptual design

discussed above were developed and compared to those cost projections for the Yuna

plant (ref. 7). A third cost comparison was derived from the generalized set of cost

curves prepared by the AWWA (ref. 6).

The Taylor Creek - Nubbin Slough plant would require minimum pretreatment

compared to the extensive pretreatment planned for the Yuma plant. All cost base-

lines are updated to Sept. 1978 through the use of the ENRCCI.

The capital and OMR cost equation for R. 0. as developed by the SFWMD is:

Capital Cost = 172,500 + 1,023,500 Q.867

OMR Cost = 11,500 + 241,500 G,54

Filtration will be employed as the pretreatment method, with cost-equations for

this element used as follows:

Capital Cost = 534,520 Q.63

OMR Cost = 27,945 Q.68 + 2300

For a 110 MGD plant, the capital and the OMR cost for a filtration unit would be

$9,726,665 and $642,282.

Therefore, the total cost of the Taylor Creek - Nubbin Slough plant would be:

Item Capital Cost OMR Cost

($106) ($106)

R.O. Plant 60.45 21.41
Filtration 9.72 .64

Total 70.17 22.05

Total for Plant Product 55 cents/1000 gallons

The three cost methodologies compared are shown in the Table below. These are the

costs for the basic R.O. and do not include pretreatment or distribution.